SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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e% FCC RADIO TEST REPORT Report No. : FG140852E

SPORTON LAB.

FR1 n66 / 40MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
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samonas. FCC RADIO TEST REPORT

Report No. : FG140852E

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel
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samonas. FCC RADIO TEST REPORT

Report No. : FG140852E

Frequency Stability

Test Conditions FR1 n66 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(Ppm)
40 Normal Voltage 0.0013
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0043

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0021
20 Maximum Voltage 0.0041
20 Normal Voltage 0.0000
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.80 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

3. EUT can't operate outside the temperatures between -20 °C and 40 °C.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.66 4.44 5.54 5.92 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.72 PASS
TEL : 886-3-327-3456 Page Number : An71- 1 of 40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.87 9.41 14.24 18.70
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.89 4.89 9.79 9.85 14.99 14.96 19.82 20.02
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.99 4.93 9.77 9.79 14.99 14.96 19.82 19.86
TEL : 886-3-327-3456 Page Number : An71- 3 of 40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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2 Marker Toble 2 Marker Toble |
] 1 68033 MHz 15.16 dBm ndb 26048 ] 1 671.023 MHz 13.21 dBm nd 260 48
n 1 7059 MH: 906 dBm ndB down BW 19.82 MHz n 1 67063 MHz 11.76 dbm el domn BW 19.85 MHz
n ' 63041 MH: 12,42 dém QFacor 363 n ' £90.13 MHz 1015 dém @ Factor 341

10:19:28 23.06.2021

T
ey R o Do

]
ey R o Do

10:19:07 23.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An71- 7 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.90 13.48 17.87
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.48 4.49 9.26 9.28 14.13 14.12 18.87 18.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.48 4.49 9.28 9.27 14.12 14.12 18.88 18.96
TEL : 886-3-327-3456 Page Number : An71- 8 of 40

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 0B Offset 14,60 08 = REW 100kHz

- Are 3008 SWT 100 ms = VBW 300kHz  Made Auto Sweep ::mwwtm

d Bandwidth
10 T “
0

- "\ —
[ 1 682,588 MHz 19.07 dBm 4477643388 MHz
(OB IR
FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
. Soectrum - fiVie .

RefLevel 30,00 0B Offset 14,60 08 = REW 100kHz

Ref Level 30,00 B

sa Offet 145008 = REW 100KHz sa
= an SWT 101 ms = VBW 300Ktz Made Auto Sweep Court 100/100 [ = Are 300 SWT 101 ms = VBW 300Ktz _Made Auto Sweep. Count 100/100
082000 Wz
2 2
1N PN . T S S
0 - 0 ;
o { A o 4 1
L J 4
\
W \
X
bty v o b - = AT =
[T 0T pe Gy Span 10.0 Wiz || (GF 805 Nz 00 s ) Span 100 W
2 Marker Toble 2 Marker Toble
M 1 679.741 MHz 1592 dBm 4.483207112 MHz 680.42 MHz 16.40 dBm Oce Bw 4.494362736 MHz
n 1 67824768 Wiz 1159 dim Occ B Centroid 680,489 288413 MH: 678241 18 Wz 1061 dbim Occ B Centroid 680,188 364 406 MHz
n i 6827089 Mtz 1058 dn Occ B Freg Offset 10711 586.25 ke 682735 55 Wiz 1077 dbn Occ B Freq Oftset 11,635 593 738 kita
 w— o w—
08:41:26 29.06.2021 47 23.06.2021

64QAM

256QAM

ultiView Spactrum

RefLevel 30,00 0B Offset 14,60 08 = REW 100kHz

- an 3008 SWT 101 ms = VBW 300 iz
d Bandwidth

Mode Auto

Swesp

ultiView P
Ref Level 30,00 B
- an 3008
Bandwidth

Offset 146008 = REW 100 kHz
SWT 101 ms = VBW 300 kHz

Made Auto Sweep

0
i S e A i i =
10 " 10 7 " ey
o yi i o |
7
7 T N\ R NP -
resas e Tt [ Spon 10,0 i || 78805 W i oy Spon 108 e
S Hlorer Tobie S Hlorer Tobie
[ 1 678.792 MHz 16.10 dBm Oce iw 4.482 987 085 MHz [ 1 MHz 1318 dBm Occ Bw 4.487 293047 MHz
™ i 782455 Miha 0.7 dim Qe o Gentrid 590,485 047 675 Ma ™ i 782311 Wiha .14 din e wp— 530.474954 209 Ma
o i 812654 hie 1052 dim O s Freq et 4952 301 725 e o i 83 7186 e 756 gom Oct B Freg Okt 35015 75058 e
T T
o - o 0
o8:42:36 23.06.2021 o8:43:39 23.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

An71- 9 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 0B Offset 14,60 08 = REW 100kHz

seL
3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep Count 106/108
h
|
0 T
|
(CF 6805 MHz. 1001 prs 0 MHz/
[2 Marker Table
M 1 678.042 MHz 1694 dBm Occ Bw £.903434221 MHz
m 1 675,841 5 MHz 13.65 dim Oce Bw Centroid 680,297 246 78 MHz
12 1 634.745 MKz 13.29 d8m Oce B Freq Offset 206,753 200 106 kHz

05:30:28 23.06.2021

T
ey R & T

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 14,60 08 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 0B Offset 14,60 08 = REW 100kHz

saL saL
- A 3008 SWT 1.0 ms = VBW 300kiz_ Made Auto Sweep Count 100/100_| = Art 3008 SWT 101 ms = VBW 00uiz_Made Auto Sweep Count 100/100
h I
"
g » t
. : A e " » . UL FUUEVSEN, FORENUYY PN . o
| | |
0 T 0 T
[ J
I I
i Ve
A ) v A
| " f e
€7 8805 Wz 001 prs O W/ G 5805 Wz 1001 pts o MHz/ Span 30,0 MHe
[z Marker Table [z Marker Table
M 1 678.902 MHz 13.18 dBm Oce B 9.258 763259 MHz [ 1 678402 MHz 1283 d8m Oce B 9.27861432 MHz
n 1 6758463 Wiz 9.77 dim Occ B Centroid B8.475 665 315 MHz n 1 675,843 6 Mz 10.11 dBim Gcc B Gentroid 680483 884 765 MHz
n i 665105 Mz 590 dim O B Freq Offset 24334 084 641 ki n i 685,123 2 Mz 1045 dbm Occ B Freq Offset 16,115 2348 kiiz

09:31:01 23.06.2021

T
ey R % Uiginm

09:31:51 23.06.2021

T
ey R Mg

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 14,60 08 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 0B Offset 14,60 08 = REW 100kHz

sat
- A SWT 101 ms = VBW 30041z Mode Auto Sweep - A 5000 SWT 101 ms = VBW 300k Mode Auto Sweep Cour 100/100
" "
W] 1333 dm Wiy 8
684,896 0 Mz ss26780 Mz
» »
. ifaat PN N o
] 2
o o i 1
| |
i ! |
J |
A
E WL e
& 805 Wi 001 prx o & 5505 WiHz 001 prs o e/ Span 20.0 WAz
[ Markees Tabiz [ Markees Tabiz
W 1 13.33 dBm Oce 9.282821838 MHz W I 682.678 MHZ 9.75 dBm Qcc B 9.274896174 MHz
n 1 6758326 Wz 8.9 dim Occ B Centroid 680,473 985,081 My n 1 675427 Wz 553 dbm Occ B Gentroid B80.480 154 153 MHz
n 1 635115 8 Wz £55 dim Occ B Freq Offset 26014 503960 kHe n 1 6851176 Wz 718 dbm Occ B Fren Offset 19,845 646 137 kHe

09:33:02 23.06.2021

T
ey R o P

05:33:28 23.06.2021

T
ey R & T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71- 10 of 40



ssamanas. FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 14,60 08 = REW 300kHz
3006 SWT 101 ms = VBW 1 MHz Mode Auto Sweep
Bandwidth

seL
Count 106/108

N PV T

s R

el
) W Ny,
L
resas e Tt ST Span 300 e
S Hlorer Tobie
M 1 678.042 MHz 19.45 dBm Occ Bw 13.481 815031 MHz
n 1 375 1 Mits 1406 dgm  Oce o Controid 580,115,991 675 Wie
o i 858%60 Mie 1401 dim O b breg Ofser 384,008 324691 e

05:54:48 23.06.2021

Rescy

e
" Cossae

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QP

SK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 14,60 08 = REW 300kHz
= an 3008 SWT 101 ms = VEW 1 MHz_Made Auto Sweep
1 Oceupiad Bandwidth

tiVie Spactrum

seL RefLevel 30,00 dBn  Offset 14,60 08 = REW 300kHz
Count 100/100 | = At 3008 SWT 101 ms = VEW 1 MHz_Made Auta Sweep
1 Oceupiad Bandwidth

seL
Count 106/100

5613690 MHz

2
SRS NNCTTPRRPEY SYRVRI B NG YT, NP PV b et Ao ol S RPN
10 T "y 10 “ T
{
o - l o ‘f ‘l
I \ [ |
Cm 7
Lol Mgy L i

] ] P Tl Py
st L T i o g,
s Tt S Spon 300 e || (o7 B0 S e Toipn ) Span 00 e
e T e T

[ 1 679.691 MHz 16.89 dBm Oce iw 14127081 893 MHz [ 1 681.369 MHz 1737 dBm Occ Bw 14.115982 824 MHz

™ H 134144 Mis 1287 dim Dl Contraid 580.477940026 s ™ H 734054 s 1263dbm  Oce o Centrid B0 454 14805 Miks

T2 1 687.541 5 MHz 12.25 dBm O Bw Freq Offset -22.059 974 336 kHz T2 1 687522 3 MHz 12,14 dben Occ Bw Freg Offset 35651949512 kHz
L L

09:52:16 23.06.2021

09:53:02 23.06.2021

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 14,60 08 = REW 300kHz
- an 3006 SWT 101 ms = VBW 1 MHz Mode Auto Sweep

ultiView Spactrum
seL RefLevel 30,00 dBn  Offset 14,60 08 = REW 300kHz

Count 100/100 | = Art 3006 SWT 101 ms = VBW 1 MHz Mode Auto Sweep

1 Gccupiad Bandwidth " Occupiad Bandwidth .
i) 1816 dben i) 1357 dben
sv03880 Mt 200580 Wt
P P
) VORISR FSSPAT ST, [P ok R
o 7 L o ; Ao, Py R A w, &
/ | [ |
o i i o f T
! / 'I
1] el Lyt ]
i (T I}
gl i Pt "v..‘ﬂl"".‘.. ) | |
Tt LTS TP .
GO . ! 1 |
il i TSI, Wbt AL A1
Bt s N § i
s 001 e [ Spon 500 i || 78885 001 s (] Spon 308 e
B ek Tonis B ek Tonis
] i 580.5 MHz 18.16 dBm e 14123517187 MHz ] i 680.05 MHz 1357 dém OccBw 14120358436 MHz
™ i 673415 Ml 143 dim Qe o Gentrid 530,476 799 509 Mia ™ i 134257 e 50 dim Occ B Cantroid EB0.483861 715 i
n i s875388 ks 1140 dom. O o Freg e 29200 191 473 n i G755 e 552 din Occ B Frey it 10138 265 136 ke
T — o

05:53:40 23.06.2021

05:54:16 23.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71- 11 of 40



ssamanas. FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 14,60 08 = REW 300kHz

3006 SWT 101 ms = VBW 1 MHz Mode Auto Sweep

1 Occupiad Bandwidth

1 Occupiad Bandwidth

Bandwidth
» &
P P e s E T (WA
o
0.
|
. o A
A gl [
v
& 805 Wi 001 prx
[ Markees Tabiz
W 1 677.903 MHz 18.33 dBm Oce B
n 1 6710283 iz 12.77 dim Occ B Centroid
2 1 688,903 3 MHz 13.35 dBm Oce 8w Freq Offset
10:37:19 23.06.2021
ultiView *  Spectrum ultiView *  Spectrum
RefLevel 3000 dBm  Offset 1450 08 = REW 300 iz RefLevel 3000 B Offset 145008 = REW J00kHz saL
- At 3000 SWT 101 ms = VBW 1 MHz Mode Auto Sweep - At 3008 SWT 101 ms = VBW 1 MHz Mode Auta Sweep Count 100/100
1 Occupiad Bandwidth 1 Occupiad Bandwidth
T et o N
o f o ¢
. |
0. I‘ 0. J
|
T
i
: Tt -
. s Rt W
& 805 Wi 001 prx & 805 Wi 001 prs Span 40.0 Wiz
[ Markees Tabiz [ Markees Tabiz
W 1 677.943 MHz 15.87 dBm Oce 683.937 MHZ 18.501070539 MHz
n 1 6710812 Wiz 1082 dm Occ B Centroid 6710503 Mz E80.500806 753 MHz
n i 6899485 iz 1155 dBon Occ B Freq Offset 689951 3 Wiz 806753 195 286 Hy
o D
10:20:03 23.06.2021 10:19:40 23.06.2021
ultiView *  Spectrum ultiView *  Spectrum
RefLevel 3000 dBm  Offset 1450 08 = REW 300 iz RefLevel 3000 B Offset 145008 = REW J00kHz saL
- A 008 SWT 101 ms ® VBW 1Mz Made Auto Swesp - A 3000 SWT 101 ms = VBW 1 Miiz_Mode auto Sweep Count 100/100

i
2 2
AU A
P eyl .
10 3 10 S
I}
o - o
] i
el |
P PN /
Y e {
el L T | P 1 Aty
20 R = e ey
s A 001 pis s A 001 pis Span 400 Hiz
P P
i 1 677,943 MHz 15.58 dBm O i 1 76,864 MHz 18.958967138 MHz
n i 71,0808 Mz 398 dim O o Centroid n i 71017 Wiz E80.526.475 347 i
o ' 6899609 Wk 1189 i O B Frea Offset o ' £50.005 Mz 26475 347 231 e

10:19:20 23.06.2021

10:18:59 23.06.2021

e
e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71- 12 of 40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

L e Ortet e Mode Swocp e Reflevel 30,00 dBm Ofiset 1450 dB Mode Sweep seL
i vrios Count 100/100
SPURIOUS, UNE.ABS 002
" Line ZSPURJOUS_LINE_ABS_0q2 Phss
20 ‘ B! 0
10 dBe ! | 10 dBm
11
0 ‘ i 0dBr
‘ |
10 i "H
20 B
\
20 1 30 dBnr
/ 1
| J W
40 dBr t 7 Y l
/ \ \ 5
/ i f\ ) | 1
50 o ! - N ! /
~— SR AT e g - S e
60 dBar 60 B
652.0 MHz_ 3003 pts _ 1.6 MR/ 668.0MHz | | | 693.0 MHz 3003 pis 1.6 MHz/ 708.0 MHz
2 Result Summa 2 Result Summa;
652.000 MHz 662.900 MHz 100.000 kHz 662,894 56 MHz 693,000 MHz 698,000 MHz 100.000 kkz 697.65285 MHz 23.07 dBm -6.93dB
662.900 MHz 663.000 MHz 50.000 kHz 662.996 85 MHz 698.000 MHz 698.100 MHz 50.000 kHz 698.003 05 MHz -14.76 dBm -1.76 dB
663.000 MHz 668.000 MHz 100.000 kHz 663.33217 MHz £98.100 MHz 703.000 MHz 100.000 kHz 698.105 44 MHz -18.95 dBm -5.95 dB
[ T
08:22:07 23.06.2021 08:58:58 23.06.2021

Channel Power -13 dBm >-14.9 dBm (PASS)

Ref Level 30,00 dBm

- Att 308
1ACR

Offset 14.60dB  RBW 500 Hz
SWT__100ms ® VBW 2kkz

Mode Sweep

6L
Count 100/100
1Rm Avg

i
AU
11

= |
(LT qf M
W
I W |

i
T
ity

2 Result Summa:

1001 pts

0.2 kHz/

Tx1 (Ref)
TxTotal

50.000 kHz

None

-14.90 dBm
-14.90 dBm

Span 102.0 iz |

09:08:54 23.06.2021

Heady

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

1 An71- 13 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 146068

[ saL Reflevel 3000d8m  Offset 13608 Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions B
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 S5
Line _SPURJGUS_LINE_ABS_0f2 phss SPURIOUS_LINE_ABS_0d2 ehas
20 20
10 o ; . - | |19 e
Wl
o | [olaee 1
s &
10 h !
SPURIOUS_LINE_ ABS_002 Wl |
20 dBm: 120 db 3
30 — 30 dB
40 - - el o Ot
7 e —
e V]
e ) DY S
£ 60 dBiny
652.0 MHz 3003 pts & MHz/ BB8.0 MHz || [633.0 MHz 3003 pts .6 MHz/ 709.0 MHz
2 Result summa 2 Result Summa
652,000 MHz 662,900 MHz 100,000 ktz 662.894 56 MHz ~26.39 dBm -13.39 dB 593,000 Mz 50,000 Mz 100.000 kit 69807642 MHz 11,08 dBm “16.92 dB
£62.300 Mitz 663,000 Witz 50,000 kite £62.99595 MHz -25.28 dBm 2288 598,000 MHz 698,100 MHz 50000 kiz 698.00235 MHz -25.25 dBm -12.25dB
£63.000 MH 658,000 MHz 100000 kiz 664.62587 MHz 11.12 dBm -18.88 dB a8 100 M 08 000 M 100000 11t £98.105.48 MH2 30,47 dBm By
R preereeery

08:23:37 23.06.2021

3063021
Ready = Toasae

08:58:14 23,08.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An71- 14 of 40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Reflevel 3000d6m  Offset 14,6048 Mode Sweep saL RefLevel 30.00dBm  Ofset 14,6045 Mode Sweep seL
Count 100/100 Count 100/100
SPURIOUS_UINE. ABS_002
SPURTOUS_LINE_ABS_0
0 3
20 ' I
| |
10 dr | 1 10 dBm 1T
I | \
0 i 0 dBmr T
]
il f
10 ¢ L1 + ll
1A\ I
20 7 ¥ . ] 1
4 [ \
30 30 dB v I
] m r )
" I\ .J’H |
40 dBm 4 o | { " )
‘ 7 R N i N
‘ / kT VST LA
& | ™ e PR et —
|60 dBn—— ] 50 dbm 1
652.0 MHz 3003 pts 6 MRz 668.0 MHz | | | 533.0 MHz 3003 pis 1.6 MHz/ 709.0 MHz
2 Result Summar 2 Result Summa
652.000 MHz 662.900 MHz 100.000 kHz 662.894 56 MHz -16.91 dBm ~200.00 dB 93,000 MHz 698,000 MHz 100,000 kHz 697.667 83 MHz 22.62 dBm -738d8
662.900 MHz 663.000 MHz 50.000 kHz 662.99815 MHz -12.01 dBm ~200.00 dB 698,000 MHz 698,100 MHz 50,000 kHz 698.001 45 MHz -15.29 dBm -2.29 dB
663.000 MHz 668.000 MHz 100.000 kHz 66333716 MHz 23.27 dBm -200.00 dB 698.100 MHz 709.000 Mz 100.000 kHz 598.10544 MHz -19.76 dBm 6.76 dB
ety DN 0 U0 Ressy e e

08:31:00 23.06.2021

08:48:15 23,06.2021

Channel Power -13 dBm >-15.14 dBm (PASS)

Reflevel 30.00dBm  Offset 146048 » RBW 500 Hz s6L
- Att 3008  SWT__100ms ® VBW 2kHz _Mode Sweep Count 100/100
1ACGR 18

20

0 dBer

10 B ‘
\
|

10

: [

20

LT

A G“ Tty
i ML

i |
it
0.2 kHz/

30 dBim l
S
bt (A
moanmm“‘njvl,fr
110 e

WY Yl

il i

1001 pts Span 102.0 iz |

2 Result Summa:

None

<1514 dBm
-15.14 dBm

Tx1 (Ref) 50.000 kHz

Tx Total

09:09:57 23.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An71- 15 of 40



samonas. FCC RADIO TEST REPORT Report No. : FG140852E

FR1 n71/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 1460 0B Made Sweep saL RefLevel 30.00dBm  Offset 14.60 d8. Mode Sweep 6L

Count 100/100 Count 100/100
1 Spurious Emisions
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 55
Line _SPURIOUS_LINE_ABS_0g2 PASS Line _SPURIOUS_LINE_ABS_0q2 PSS
20 20
10 T e T ) 10 B e A o R A AP A | |
il .
0 o 1 '
| 1l i
10 i 1 !
SPURIOUS_LINE_ABS_002 [ I
-20 dBen - - 4 120 dby l
30 = 'I 30 dBm 1 N“«
I Mo,
40 = = e B A P
B e .
P —
£ 60 dBiny
652.0 MHz 3003 pts & MHz/ BB8.0 MHz || [633.0 MHz 3003 pts .6 MHz/  709.0MHz
2 Result Summa: 2 Result Summe)

652.000 M £62.900 MHz 100000 kHe £62.834 56 Milz -20.83 dém -1381cB 693,000 Mz 698,000 Mz 100.000 kHz 696.21429 MHz 10.44 dBm -19.56 dB
662,900 Mz 663.000 MHz 50,000 kitz 662.998 85 MHz -2451 dBm -1151 dB 556.000 Mz 696,100 MHz 20000 ks £98.001 45 MHz 2546 dBm 24048
663.000 Mz 658,000 MHz 100,000 kiz 664.865 63 MHz 10.33 dBm -13.07 dB. a8 100 M 08 000 M 00000 e 9810548 MH2 2828 dBm e

e . 6 ]

08:29:27 23.06.2021 08:57:33 23,06.2021

TEL : 886-3-327-3456 Page Number : An71- 16 of 40
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 146068

Made Sweep

saL Reflevel 3000dim Offset 1450d8  Mode Sweep saL
Count 100/100 Count 100/100
SPURIOUS UINE! ABS_002 PRss
SPURIOUS_LINE_ABS_od2 PpSS.
0
I
| [
10 10 dBm ‘ 1
] } H
] | 0 dBor i
'l B
[ 4
! |
._‘ u Il
7 1 |
| | \
30 f + 30 dBm: Sl
B \f L
40 A L ”‘.
Wy o W
- Wl / u ™ -
— T — — bt | 50 divit T
0 60 B
552.0 MHz 3003 ps 1.6 MHz/ 668.0 Mz || | 633.0 Mia

2 Result Summa

652.000 MHz

662.900 MHz

100,000 kHz

662.894 56 MHz -17.76 dBm

1.6 MHz/ 709.0 MHz

2 Result Summa;

693.000 MHz 698.000 MHz 100,000 kHz 697.637 86 MHz 21.30 dBm -8.70 dB
662.900 Mtz 663,000 MHz 50,000 itz 662.99955 MHz -13.36 dBm 698,000 Mtz 698100 Mtz 50,000 kitz 698.00275 MHz -15.08 dBm 2.08 dB
£63.000 MHz 668,000 MHz 100,000 kHz 663.32218 MHz 2219 dBm 698,100 MHe 709,000 Witz 100,000 kHz 698,105 44 MHz 1960 dBm 6,60 dB
[ e U Ressy <= Tlassn
08:32:59 23.06.2021 08:88:42 23.06.2081
B = =
Ref Level 3000 dBm  Offset 1460 B Mode Sweep saL RefLevel 30.00dBm  Offset 14.60d8. Mode Sweep seL
Count 100/100 Count 100/100
© o
PRSS SPURIOUS_UINE  ABS_002
phss SPURJOUS_LINE_ABS_0d2
20 20
10 i erae e e || R evEem e ey
(] ‘I C{dl!m ‘\
10 dBim - Al !
5PU [ " ? |
E / [ 20 an l.
30 — f 30 dB - H\«
40 e Bl =Y | —
- iy S
60 60 dBnr
652.0 MHe 3003 pts 5 MHs/ 668.0 MHz || [ 593.0 MHz 3003 pts .6 MHz/ 709.0 MHz
2 Result Summar 2 Result Summa

08:36:05 23.06.2021

652,000 MHz 662,900 MHz 100.000 kHz 662.894 56 MHz -21.73 dBm -14.73 dB
662,900 MHz 663.000 MHz 50,000 kHz 662.997 25 MHz -26.14 dBm -13.14 dB
663.000 MHz 668.000 MHz 100.000 kHz 663.51698 MHz 9.63 dBm -20.37 dB

N — R

693.000 MHz 698.000 MHz
698,100 MHz

709.000 MHz

100.000 kHz
50.000 kHz
100.000 kHz

695.495 00 MHz
698.002 35 MHz
§98.105 44 MHz

698.000 MHz
698.100 MHz

Resdy

“Ti062001
= oaseus
08:56:50 23.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An71- 17 of 40



ssamanas. FCC RADIO TEST REPORT Report No. : FG140852E

FR1 n71/5MHz / DFT-S OFDM / 64QAM
Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

, o~ - [
Ref Level 30.00dBm  Offset 1460 dB Mode Sweep

o Reflevel 30.00cBm Offset 14,50 d& Mode Sweep set
Count 100/100 Count 100/100
SPURIOUS UINE! ABS_002 s
SPURIOUS_LINE_ABS_od2 55
0 )
: H
10 - 10 dBm |‘ L5}
' | \
0 fl { 0 dBnr T : -
' /
I 1\
I ] 1
y
) w b i” \
| 1 \
30 f T 30 dBor { [
ol \
~ 'R il A/ by
40 7 I, [l i N Y
/ Ty A b1l Y )
_r g L BV |/ .
I e ~—— — Sres nepep (| b S T N
&0 60 dBr 1
552.0 MHz 3003 ps 1.6 MHz/ 668.0 Mz || | 633.0 Mia 3003 pis . e/ 09,0 Wik
2 Result Ssumma 2 Result Summa
652000 MHz 662,900 MHz 100,000 kftz 662.894 56 MHz -17.90 dBm 93,000 Mz 898,000 Mz 100.000 kiz 697.637 86 MHz 21.49 dBm -8.51dB
662.900 Mtz 663,000 MHz 50,000 itz 662.99955 MHz -13.87dBm 698,000 Mtz 698100 Mtz 50.000 kHz 698.00295 MHz -15.43 dBm 24348
£63.000 MHz 568.000 MHz 100,000 khz 663.30220 MHz 21.89 dBm 598.100 MHz 703.000 Mz 100.000 kHz 698,105 44 MHz -20.68 dBm -7.68 dB
= W
08:37:57 23.06.2021 05:00:40 23.08.2021

Lowest Band Edge / Full RB Highest Band Edge / Full RB

‘ o [ [ |
Ref Level 30.00 dBm  Offset 14.60 dB Made Sweep

oL RefLevel 30.00dBm  Offset 14.60 d8. Mode Sweep

seL
Count 100/100 Count 1001100
= o
PRSS SPURIOUS_UINE  ABS_002
phss SPURIOUS_LINE_ABS_0g2
20 20
l 1
10 e ere vy || e ATty P ey
[ \ /
0 | | ofao \
| |
‘ Ul |
| t
| B \
H I |
-30 30 dBn T \
a0 e e =
P BT el il RO
- - =
IR R S -
60 60 dBnr
652.0 MHz. 3003 pes 6 MHz/ 668.0 MHz 693.0 MHz 3003 pts. .6 MHz/ 709.0 MHz
2 Result Summar 2 Result Summa
652.000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz ~30.49 dBm -17.49 dB 693,000 MHz 698,000 MHz 100,000 kHz 696,693 81 MHz 9.10 dBm
662.900 Mz 663,000 MHz 50,000 kHz 662.99745 MHz -27.96 dBm -14.95 dB 698,000 MHz 698,100 MHz 50,000 kHz £98.004 25 MHz 27.29 dBm
663,000 MHz 668,000 MHz 100,000 kiiz 666.72877 MHz 9.10 dBm -20.90 dB 98,100 Mt 709,000 M 100,000 ke §98.105 44 MHz 3077 dBm
ey [ & B [ A B
08:36:38 23.06.2021 08:84:08 23.06.2021

TEL : 886-3-327-3456 Page Number 1 An71- 18 of 40
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Mode Sweep saL Ref Level 30.00 dm  Offset 14.60 46 Mode Sweep 6L
Count 100/100 Count 100/100
SPURIOUS_UINE. ABS_002 PRSS
SPURIOUS_LINE_ABS_0q2 55
0
10 - 10 dBm
o JI |‘ 0 dBnr
|
I
iy .
30 + T + 30 dBor
] y N
40 : L i 0.
s W, f\ . f
s Py W a1t f A~
BN I f— e U | e N IR B L
£ 60 dBiny
LI MHE 3003 pts 1.6 MHz/ 668.0MHz || [633.0MHz 3003 pts 1.6 MHz/ 709.0 MHz
2 Result Summa 2 Result Summa

652.000 MHz 662.900 MHz 100000 kiz 66289456 MHz -19.50 dém 693.000 MHz 698.000 MHz 100.000 kHz 697.642 86 MHz 19.04 dBm -10.96 d8
662.900 Mtz 663,000 MHz 50,000 itz 662.99505 MHz -13.69 dBm 698,000 Mtz 698100 Mtz 50,000 kitz 698.00055 MHz -16.57 dBm 35748
£63.000 MHz 568.000 MHz 100,000 khz 663.31219 MHz 20.19 dBm 598.100 MHz 703.000 Mz 100.000 kHz 698,105 44 MHz -21.52 dBm 852 dB
_— = tman ErEy
- [ [ fesay == Tomae
08:36:48 23.06.2021 08:01:42 23.08.2021
Ref Level 3000 dBm  Offset 1460 B Mode Sweep saL RefLevel 30,00 gdm  Offset 14.60 d8 Mode Sweep saL
Count 100/100 Count 100/100
T e
PhSS SPUIRIOUS UUNE" ABS_002
rhss SPURIOUS_LINE_AgS_od2
20 20
10 10dBm -
R Y LV RRTRTN FPIE SR I PO
o [ | ofgm W
| |
I i Ii
f I |
f [
-30 ’f 30 dBn
w0 I A . . -
o - —_—
60 60 dBnr
652.0 MHz. 3003 pes 6 MHz/ 668.0 MHz 693.0 MHz 3003 pts. .6 MHz/ 709.0 MHz
2 Result Summal

2 Result Summa;
693.000 MHz 698.000 MHz
698,100 MHz
709.000 MHz

100.000 kHz
50.000 kHz
100.000 kHz

7.05 dBm
-29.52 dBm
-33.51 dBm

697.11838 MHz
698.00025 MHz
§98.105 44 MHz

698.000 MHz
698.100 MHz

08:39:32 23.06.2021

652,000 MHz 662,900 MHz 100.000 kHz 662.894 56 MHz -32.01 dBm -19.01 dB

662,900 MHz 663.000 MHz 50,000 kHz 662.996 65 MHz -28.40 dBm 15.40 dB

663.000 MHz 668.000 MHz 100.000 kHz 663.407 03 MHz 7.25 dBm -22.75 dB
R

Ready PRETTE

0s02:21

09:02:22 23.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An71- 19 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG140852E

FR1 n71/5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 146068

Made Sweep

o Reflevel 30.00cBm Offset 14,50 d& Mode Sweep sat
Count 100/100 Count 100/100
3 Spuions i
Limit Chee¥ P SPURIOUS_UINE. ABS_002
Line _SPURJOUS_LINE_ABS_062 SPURIOUS_LINE_ABS_02
0 0
10 10 dBm " T
P e e R e
o 1 OdBo \
I
| nln L
i I
A By 3
30 ‘,j 30 dBm: . 1'
40 - - e I
S e
& 60 dBr
5520 MHz 3003 pis. 1.6 VHz/ 668.0MHz || [633.0MHz 3003 pts 1.6 MHz/ 709.0 MHz
2 Result Summa 2 Result Summa

652.000 MHz
662,900 MHz
663.000 MHz

662.900 MHz
663,000 MHz
668,000 MHz

100,000 kHz
50,000 kiz
100.000 kHz

662.894 56 MHz

662.99915 MHz
6567.263 24 MHz

-15.54 dB

08:40:21 23.06.2021

Resdy

693.000 MHz 698.000 MHz 100,000 kHz 696.039 46 MHz 7.98 dBm -22.02 dB
-12.03 dB 698,000 MHz 698.100 MHz 50.000 kiz 698.00924 MHz -27.42 dBm -12.42 dB
-21.65dB 598.100 Mz 705,000 Mz 100.000 kHz 698,105 44 MHz -30.52 dBm -17.52dB

e O I T

09:03:15 23,06.2021

ome3e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG140852E

FR1 n71/10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 146068

Ref Level 30.00dBm  OMfset 146048

652.000 MHz 662.900 MHz

662,900 MHz
663.000 MHz

100,000 kHz

Made Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
Limit Chee¥ P SPURIOUS UINE! ABS_002
Line _SPURJOUS_LINE_ABS o2 SPURJOUS_LINE_A8S_0q2
0 0
10 10 dBm——— —
PO PTErY PN e e ~
0 i 1 0fdBr +
| | 1 |
I [ | |
it
e g L
30 P — 30 dBor . Y -
| Mgt b |
a0 ~ = - Y
~ TV ——
B R—
& 60 dBr
652.0 MHz 3003 pts 2.1 Miz/ 673.0 WiHz | | | gag.0 Mz 3003 pis PRI TR
2 Result Summa 2 Result Summa

05:44:50 23.06.2021

66267677 MHz -23.74 dBm -10.74 & 638,000 Mz 898,000 Mz 100.000 kiz 694.16883 MHz .15 dBm -21.85dB

663.000 MHz 100,000 kttz 662.95763 MHz -21.45 dBm ;845dB 698,000 Mtz 699,000 Mtz 100.000 kHz 698,003 50 MHz -33.19 dBm -20.19.dB

673,000 MHz 100,000 kHz 669.12887 MHz 8.07 dBm -21.53 dB 699.000 MHe 709,000 Miiz 100,000 ki 699,194 81 MHz 31,53 dBm 1853 dB
rety [ s Resdy &5

09:23:23 23,06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71- 21 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG140852E

FR1 n71/10MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 146068

Made Sweep

652.000 MHz 662.900 MHz
663,000 MHz

£73.000 MHz

662,900 MHz
663.000 MHz

100,000 kHz
100,000 ktiz
100.000 kHz

662.894 56 MHz
662.99925 MHz
671.156 84 MHz

-10.90 dB
-8.46 dB
-21.92 dB

05:43:45 23.06.2021

Resdy

o, Besam

o Reflevel 30.00cBm Offset 14,50 d& Mode Sweep sat
Count 100/100 Count 100/100
Limit Chee¥ P SPURIOUS_UINE. ABS_002
Line _SPURJOUS_LINE_ABS o2 SPURIOUS_LINE_ABS_02

0 0

10 10 dBm
JUUTTE PUSTS AT Mpar A A i, P Ty s N
[ i \

o { | OfdBor T
| | | !
i [ 1 |

‘.\ Ao e !
S A1 |50 .
30 P " P,
i B B
40 2 o = - SR
A pvs
/ T

& 60 dBr

652.0 MHz 3003 pts 2.1 Miz/ 673.0 WiHz | | | gag.0 Mz 5003 pix PRI RN

2 Result Summa 2 Result Summa

09:22:25 23,06.2021

688.000 MHz 698,000 MHz 100000 kHz 693.72927 MHz 7.40 dBm -22.60 di
698.000 MHz 699.000 MHz 100,000 kHz 698.124 38 MHz -30.54 dBm -17.54 dB
699,000 Mz 709,000 Mtz 100.000 kHz 699.164 84 MHz 33.39 dBm 2039 dB

Resty B

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71- 22 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00Bm  Offset 14,6066 Made Sweep saL RefLevel 30.00dBm  OMset 14.60d8. Meode Sweep sm
Count 100/100 Count 100/100
Limit Cheel P SPURIOUS LINE:ABS 002
Line _SPURJOUS_LINE_ABS_od2 SPURIOUS_LINE_ABS_0d2
b zu
10 10 dBm
I o e P sl WA AP P T AVaTa o AUNESWIIY: FURSENY VW
0 " ! ol |
|
|
| i
] ‘ | ‘
] e 1
i \ 1
30 —+ 30 dBr- Y
A,A,,-NN e .
S o
40 |
- =
£ 60 dBr
520 MHz 3003 pix 2.1 Wia/ §75.0 i || [ Gagomir ETT) ST 55 Wi
2 Result Summo E -
652.000 Mz 662.900 MHz 100000 kHz 6628336/ MHz -28.86 dBm 638,000 MHz 698000 MHz 100.000 kHz 689.45355 MHz 6.41 dBm -23.59d8
662300 Mtz 663.000 MHz 100.000 ki 662.99665 MHz -25.70 dBm 698,000 Mz 699.000 MHz 100.000 kiz 698.10939 MHz -32.82 dBm 1982 dB
551000 Wiz 573,000 Wiz 100,000 kiiz DOLR9 5 BH= 6.77d8m £59.000 Mz 709.000 Wiz 100.000 kitz 699.13487 MHz -35.23 dBm 2223 d8
Ready oy 06201 23062021
- [mmmm o — jLasainiii} = “oneas
05:42:07 23.06.2021

05:19:40 23,06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An71- 23 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/10MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 146068

Ref Level 30.00dBm  OMfset 146048

652.000 MHz
662,900 MHz
663.000 MHz

662.900 MHz
663,000 MHz
£73.000 MHz

100,000 kHz
100,000 ktiz
100.000 kHz

662.894 56 MHz
662.997 05 MHz
569.088 91 MHz

-31.22 dBm
-26.20 dBm

6.47 dBm

-18.22 dB

05:41:12 23.06.2021

Resdy

Made Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
Limit Check P SPURIOUS UINE! ABS_002
Line _SPURJOUS_LINE_ABS o2 SPURJOUS_LINE_A8S_0q2
20 0
10 10 dBm
T T PN PARI A P A A A

o T + OldBnr +

| | [ ]

| ¥ 1 |

| | [ ‘

1] T {20 dbr

[ I
30 -+ 30 dBnr
i e, -
40 S— e
- "
T p

& 60 dBr
552.0 MHz 3003 ps 2.1 M/ 673.0 Mz | | | Gas.0 Mia 5003 pix PRI TR
2 Result Ssumma T Result Samme

638,000 MHz 698.000 MHz 100.000 kHz 693.21978 MHz 6.08 dBm -23.92d8
698.000 MHz 699.000 MHz 100,000 kHz 698.01548 MHz -34.06 dBm -21.06 dB
£93.000 MHz 705.000 MHz 100.000 kHz 699.014 99 MHz -36.19 dBm -23.194d8

e i = — T

09:18:85 23,06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71- 24 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71/10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 146068

Made Sweep o RefLevel 30.008m  Ofiset 1450 d& Mode Sweep =
Count 100/100 Count 100/100
Limit Che<¥ PRSS SPURIOUS LINE: ABS_002
Line _SPURJOUS_LINE_ABS_od2 SPURIOUS_LINE_ABS_0d2
20 20
10 10 dBm
A g ot o A e PP AP A P g AP A A e
. P A . ol | e,
1 ! T
[ I
|
‘ |
1 | WI
|
30 2 30 dBr b
L L
-40 s ——
W 4 Rty [ N
s o
£ 60 dBry
652.0 MHz 3003 pts 2.1 Miz/ 673.0 WiHz | | | gag.0 Mz 3003 pis PRI TR
2 Result Summar 2 Result Summa
652,000 Mz 662.900 Mtz 100,000 kitz 662.894 56 MHZ -35.23 dBm -22.23 dB 882,000 MHz 58 000 Witz 00,000 kits '690.252 75 Mz '2.07 dBm 250348
662900 Mtz 663.000 MHz 100000 kfiz 662.993 76 MHz -29.09 dBm -16.09 db 698,000 Mz 99,000 Mtz 100.000 kite 698.29520 MHz -36.25 dBm -325d8
663,000 MH: 573.000 MHz 10,000 kiz 668.04995 MHz 433 dBm -25.67 B 225000 it 05000 it 100,000 e £95:652 31 MHz ECrTir e BT
Ready oy 11062011 23062021
- [ et — jLasainiii} = oo

05:36:21

23.06.2021

05:18:14 23,06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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e% FCC RADIO TEST REPORT Report No. : FG140852E

SPORTON LAB.

FR1 n71/10MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

o - [
.

RefLevel 30.00dBm  OMfset 14.60dB. Mode Sweep

Ref Level 3000 dBm  Offset 14,6005 Made Sweep saL
Count 100/100 Count 100/100
Limit Check P SPURIOUS UINE! ABS_002
Line _SPURJOUS_LINE_ABS o2 Phes SPURJOUS_LINE_A8S_0q2 phss
20 0
10
P R P e T S
] f !
|
| |
1
|
| |
{ H | [ 20 a8
| b
30 ——= 4 30 dBnr \'\“_J
NGNS ¥ Wy e
e
40 ] — .
/- - "w""\*\._‘\
,/’ ™
£ 60 dBr
6520MHz _ 3003 pts. 2.1 MHz/ 673.0 MH: || (686.0 MHz 8 3003 pis 21 W] 7580 MHa
2 Result Ssumma 2 Result Summa
652,000 MHz 662,900 MHz 100,000 kttz 662.894 56 MHz ~28.42 dBm -15.42 dB 538,000 Mz 598,000 Mtz 100,000 ks '§93.3051 MHz 2,98 dBm "25.02 dB
-24.82 dBm -11.82dB 698,000 Mz 699.000 MHz 100.000 kite 698.00350 MHz -25.70 dBm 127048

662.900 MHz 663.000 MHz. 100.000 kHz 662.988 06 MHz
663.000 MHz 573.000 MHz 100,000 kHz 67215584 MHz 5.33 dBm -24.67 dB 225,000 Mt 05000 it 100000 k1 £95.00500 MH2 o B
Read ;o 11062021
- [mmmm i) [ ] & e

05:35:17 23.06.2021 05:15:33 23,06.2021

TEL : 886-3-327-3456 Page Number 1 An71- 26 of 40
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG140852E

FR1 n71 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 146068

Made Sweep

6L

Count 100/100

1 Spurious Emissions 1 Av

Ref Level 30.00dBm  OMfset 146048

Mode Sweep

1 Spurious Emissions 1 Avg

6L
Count 100/100

Limit Chee¥ P SPURIOUS_UINE. ABS_002
Line _SPURJOUS_LINE_ABS_062 SPURIOUS_LINE_ABS_02
0 0
10 10 dBm
ST VPRI SRS SRR SO O e ATV N WPy
] : } OfdB '
| ol \
| 9 |
| I ‘
| | 50 d |
[ v \
30 3 | |-30 b
IR p
I R P =
40 ; = I
I e “’WW
-~ — _-—»/.’
£ 60 dBiny
652.0 MHz 3003 pts 2.6 Miz/ 678.0 WHz || | 6az.0 Mz 3003 pis 2 Wbia] TN
2 Result Summa 2 Result Summa

652.000 MHz 662.900 MHz
663,000 MHz

678,000 MHz

662,900 MHz

663.000 MHz

662.894 56 MHz
662.99316 MHz
675.78971 MHz

100,000 kHz
150,000 ktz
100.000 kHz

-33.05 dBm
-27.68 dBm

7.57 dBm

05:46:24  23.06.2021

Resdy

PRETI T
& omisas

683.000 MHz 698,000 MHz 100000 kHz 687.023 48 MHz 6.38 dBm -23.62d8
698.000 MHz 699.000 MHz 150,000 kiHz 698.696 80 MHz -33.07 dBm -20.07 dB
699,000 Mz 709,000 Mtz 100.000 kHz 703,600 40 MHz -36.95 dBm -23.95 dB

Resty ]

09:56:21 23,06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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